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Wilderness RS68 Screen

ITEM NO. Weight serial no' PART NUMBER DESCRIPTION QTY.

1 24.12 L=183.9 Leg 4

2 Rivnut M6 Rivnut M6 8

3 4.54 L=12 10

4 4.54 L=30 4
5 Lamp 2

6 G4-B 12V-02 2

7 Lock 2

8 G4-B 12V-01 LAMP 2

9 Glass corner L=513 1

10 T=2.5 Rivnut M6 12

11 Screen-170-H BURNER 135 1

12 T=3 Rivnut M6 8

13   Rivnut M6 Rivnut M6 75
14 2038.77 170TSH002 170TSH002 170 TSH rear profile 2

15 1253.57 170TSH011 170TSH011 Protectiv screen width cover FOR 
170H 1

16 809.50 170TSH017 170TSH017 170 Upper glass corner 1

17 3028.73 170TSH018 170TSH018 170 TSH DG front profile 2

18 569.15 170TSH019 170TSH019 170 TSH glass corner 1

19 3167.06 170TSH020 170TSH020 DG lower front profile FOR 170H 1

20 5727.04 170TSH026-16 RS DG upper beam FOR 170H 1
21 2206.05 170TSHRLSDGPS-16 RS RLS Bottom Frame 170 2
22 32046.53 170TSN001 170TSN001 Body inner part 170N 1

23 3850.84 170TSN007 LS Rear  aire cover FOR 170 N 1

24 3850.84 170TSN007 RS Rear  aire cover FOR 170 N 1

25 5654.32 170TSN012 170TSN012 blower cover & holder 1

26 500.45 200TSH012 200TSH012 Air chanal holder 2
27 6560.46 200TSN101 200TSN101 200 Air canal inner part 1

28 13927.13 200TSN102 200TSN102 200 Air canal out part 1

29 948.96 200TSN103 200TSN103 200 Air chanal holder 2
30 150.68 AA20 AA20 Strengthens ring 130 1

31 16.63 AA38 AA38 GLASS HOLDER-2   grid 2

32 506.20 AA50 AA50 Chmney 130 1

33 409.45 AA51 AA51 Chmney ring 200 USA 1

34 18.12 AF25 AF25 Lamp cable cover F 2

35 1392.14 ASFEI001 ASFEI001 Second heart cover 1
36 266.24 ASFEI002 Bend 2 inch spaiser 6

37 714.60 ATSH003 ATSH003 Top valve boste cover 2

38 23.92 ATSH004 ATSH004 Top valve boste cover hinge 8

39 804.50 ATSH005 ATSH005 Top  boste cover 2

40 253.89 ATSH012 ATSH012 Corner glass corner 1

41 260.19 ATSH013-M ATSH013-M Mirror upper holder 1

42 52.82 ATSH022 ATSH022 Screen holder 4
43 247.15 ATSH023 ATSH023 Protectiv screen depth cover 1

44 36.28 ATSH048 ATSH048 tempered glass holder 5

45 44.95 ATSH049 ATSH049 tempered glass holder 4

46 122.52 ATSH050 ATSH050 Glass side lower corner 1
47 169.49 ATSH051 ATSH051 Side glass upper corner 1

48 52.91 ATSH053 ATSH053 tempered glass holder 2

49 32.81 ATSH058 ATSH058 Temped glass for TS/LS/RS  lower 
holder 6

50 187.77 ATSH101 ATSH101 Lamp base 2

51 206.61 ATSH102 ATSH102 Lamp howme 2

52 839.94 ATSHEI001 FP ZC TSH side part 10.4 inch 1

53 2405.43 ATSN001 ATSN001 Internal side wall 1 1

54 3041.94 ATSN002 ATSN002 Wall 2 1

55 402.78 ATSN011-16 ATSN011-16 Cover 3
56 38.99 ATSN11 ATSN11 Omega holder glass corner +rivnut 2

57 39.43 ATSN12 ATSN12 Omega holder glass corner 2

58 43.08 ATSN13 ATSN13 Spacer for glass corner 4

59 4895.29 ATSN014 ATSN014 Closed side 1

60 34.96 ATSN024 ATSN024 RS/LS Screen holder 4

61 4901.93 ATSN043 ATSN043 DG FR side wall 1

62 3550.66 ATSN052M-16 ATSN052M-16 DG and  screen right open side 
TSN 1

63 380.71 ATSN056 ATSN056 R-L SN Trim holder 1

64 241.39 ATSN201 ATSN201 Screen P1 2
65 542.08 ATSN202 ATSN202 Screen plah 2

66 626.86 ATSN203 ATSN203 Screen holder 3 2

67 M02 L=35 DIN912 M6 16
68 M03 Magnet  M6 4

69 45.50 M11 M11 Pilot cover 1

70 2.63 M35 L=20 SCREW M6 DIN 965 5

71 M72 M6x14-SP M6x14-SP 2

72 M91 L=12 DIN912 M6 10
73 8909.07 MCG171 170 TS Ceramic glass 170 TS Ceramic glass 1

74 1723.39 MCGTS TS-RS-LS open side 
Ceramic glass TS/RS/LS open side Ceramic glass 1

75 2.67 SM_M18 Lamp connector PGxxx 2

76 3045.33 TSH170EI001 FP ZC 170TSH upper part 10.4 Inch 1

77 4.29 M35 L=16 SCREW M6 DIN 965 2
78 237.50 BL150DW005 BL150DW005 BASE VENTURY LEFT 1
79 SS M6-1-1 4
80 255.66 BL150DW006 BL150DW006 BASE VENTURY RIGHT 1
81 45.51 BL006 BL006 BASE 2
82 13.81 BL004 BL004 SLEEVE 3

83 0.67 SCREW M5x5 DIN 
914 SCREW M5 DIN 914 3

84 79.97 BL001 BL001 PIPE 3
85 7.37 BL002 BL002 SUPPORT ORIFIC 3
86 4102.62 BL170DW001 BL170DW001 GRILL 170 WL 1
87 74.95 BL150DW002 BL150DW002 COVER LEFT 1
88 77.80 BL150DW003 BL150DW003 COVER RIGHT 1
89 64.35 BL150DW004 BL150DW004 COVER FRONT 1

90 BL70 BL70 Basic backaging for burner 70 
log 1

91 2454.44 AA02 AA02 HOLDER BRENER 1
92 593.32 AA17 AA17 flach Blast valve lower 2
93 M43 L=60 SCREW M6 DIN 933 4
94 קפיץ לשסתום פיצוץ 4
95 65.46 BL014 BL014 Ventury front bracket 1
96 2.62 SS M6-1 SELF-CLINCHING NUT 3
97 46.19 BL018 BL018 BRACKET 1

9/9/2021


	Sheet1
	Drawing View2
	Drawing View3
	Drawing View4
	Drawing View5


